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L e —K il RBRCR2032 3.0V 210mAh
MHILA | Chinese
Name of Sample | & 5 Li-Mn Battery TIANQIU CR2032 3.0V 210mAh
English
% 1112120067
Sample No.
£3845 PRI AL A A T
Consignor DONGGUAN TIANQIU ENTERPRISE CO., LTD.
AE$LS REMARIRIA R
Manufacturer DONGGUAN TIANQIU ENTERPRISE CO., LTD.
W7y ik BAE (CETRREDERNENE MEWEA) (16th) FHERIME188%K.

Test method

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model
Regulations(16th) special provisions 188

FIRATHR BAE (LTARRIIZRORILE RERE) (16th) HHRIMEISSEMK.
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Regulations(16th) special provisions 188
S, ¥ TG LR R4 (185mm X 145mmX 115mm) , A 3E5604 1 Bait .
Appearance Rectangle corrugated carton(185mmX 145mmX 115mm), containing 560 lithium batteries.
= i 2
HouiEx B 92012-12-12 e B A 2012-12-12 ~ 2012-12-13
Accepted Date Test Date
, 1. 2mEk &R . B EENR
;}&@]Iﬁ 2 1.2m Drop test. Gross Weight Measure
Test Iltems
%&M'Jﬁ“@,ﬁﬁﬁé@%%?l.Z%hﬁt?ﬁiﬁﬂﬁ, WS R A, BETESRNRRIER
) BB E RBE NAYIHE  Z0ETAER N2 ke (BE) .
WIS The tested package is capable of withstanding a 1.2m drop test in any orientation
without damage to cells or batteries contained therein, without shifting of the
Conclusion contents so as to allow battery to battery or cell to cell contact and without
release of contents. The weight of the package is 2.0kg gross mass.
A2 HH (Date):  2012-12-14
5z NAEE; ¥ERHEH. Inner package:plastic tray.
’
Comment
Fiefqasbit / 4 B 450 A
Consignor :" 910410
Riddrass Post Code
YV 14 | R CE N Y % ﬁ\ &
Approver: i ‘W Checker‘z?&"x Compiler:
LS

Title:

Bl 34 T.# (Vice chief engineer)
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fi% Name of Test | Standard requirement or The T tR“ it c Nidinn Riiat
No ltems Clause Number of Standard eoL ROoY SIS 9
= AREREN, NEDT
BAE (TR e [ (g :
falc AN G ﬂ%?ﬁ ’ 2 The package is not
f)) (16th) $FBRFE188%  |* cracked, the contents
A are not damaged and
UNITED NATIONS % | not shifted.
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS™ Model AR, NEEYT
Regulations (16th) % |17,
1. 2* special provisions 188 The package is not
1 #: | cracked, the contents
PR R
12 = are not damaged and Ak /
D i r_r:_ ¢ 7% |not shifted. Passed
rop Tes
. BEREH, NEYST
.
The package is not
B cracked, the contents
are not damaged and
9% | not shifted.
BEE (kTHEKRYEH
RIEN T MEE
g A) (16th) FEBRMLE 188%
axt | &
BENR UNITED NATIONS 2. 0Kg &k /
9 Gross “Recommendations on the Passed
Weight TRANSPORT OF DANGEROUS
Measure GOODS” Model
Regulations(16th)
special provisions 188
REAREN | ynam. 100 R /%
TestCEnv;r‘tta.nment Ambient temperature:197C, Ambient humidity:/%
ondition
BT E )
\a&%}% }L Test Item
] ; b)
. R4
Subcontracted Test NOERT % A / R4 /
" Name Post Code
Condition Subcontracted o
Laboratory W hk / 2iE /£
Address Tel
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